
OEM # Description
020-7433-35 PLASTIC, PHONE, HOLDER, PANTONE BLACK

020-7543 MAT, RUBBER, PHONE HOLDER
020-7908 KEY, 3/16 x 3/16&quot; x 7/8&quot;&quot;

020-7947-55 SHROUD, LEFT, UPPER, MID
020-7948-55 SHROUD, RIGHT, UPPER, MID
020-7949-35 SHROUD, UPPER, INNER, LEFT
020-7950-35 SHROUD, UPPER, INNER, RIGHT
020-7952-35 SHROUD, LOWER, SIDE, LEFT
020-7953-35 SHROUD, LOWER, SIDE, LEFT
020-7954-35 SHROUD, FRONT, LOWER
020-7955-55 SHROUD, UPPER, SIDE, LEFT
020-7956-55 SHROUD, LOWER, END, LEFT

020-7962 BRKT, MOUNT, SENSOR, RPM, 10G
020-7963-55 SHROUD, UPPER, SIDE, RIGHT
020-7964-55 SHROUD, LOWER, END, RIGHT
020-7967-35 SHROUD, LOWER, INNER, RIGHT

020-7994 SHAFT, BUMPER, TRANSPORT, 10G
020-8004 BRACKET, SENSOR, STEP, 10G

020-8018-37 RING, ACCENT, TRANSITION, HANDRAIL, SM, DARK GREY PMS 425
050-0411 LABEL, GROUND UL/CSA
050-2051 LABEL, BASE PLATE, VLAD
050-5657 KEYPAD, SPEED PLUS MINUS
050-5662 KEYPAD, STOP
050-5706 LABEL, HASH MARK, BLOCK ADJ., 10G
050-5707 LABEL, CHAIN ZONE, 10G
050-5708 MOBILITY DOWN, 10G
050-5709 MOBILITY UP, 10G
050-5710 WARNING LABEL, BELT PINCH
050-5711 WARNING LABEL, CHAIN PINCH
050-5712 INSTRUCTION LABEL, ADJ. EQUALLY
050-5713 CAUTION LABEL, MOVING PARTS
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OEM # Description
050-5714 INSTRUCTION LABEL, MEASURE POINT
110-0580 SCREW, 1/4-20x1/2,HHC,HK,CS,ZI
110-1823 NUT, JAM, 1/2-13 X 5/16 THK
110-3093 SCREW, 1/4-20X.25,SET,SELF LOC
110-3110 SCREW, 1/4-28 x .25,SET,PATCH
110-3147 SCREW, M3 X 35, SHCS
110-3148 NUT, M3 HEX
110-3309 BOLT, 1/2-13x3,HE,ZP,GR8
110-3323 SCREW, M8X1.25X55, SOCKET FCHS
110-3404 SCREW, M4x0.7x10L, PHT,PH,CS,BO
110-3429 SCREW, 8-32X1/2&quot;, HHW, SL, AS, ZP, WW
110-3504 Screw, M10x1.5, 40mm, SHCS, HK, AS, NP, EC-B, Gr-12.9
110-3548 HALFNUT, M8X1.25
110-3637 SCREW, M4X0.7, 6mm, THM, PH, CS, NKL
110-3671 NUT, &quot;U&quot;, BARREL, TAPERED, M5x0.8mm
110-3672 NUT, M8 X 1.25, CS, NYLOC, BLK E-COAT, GR-8
110-3673 NUT, M6X1, CS, JAM, BLK E-COAT, GR-8
110-3709 SCREW, M5x0.8, 10mm, PHM, PH, CS, NKL
110-3730 NUT, NYLOC, M6x1, HE, AS, NKL, Gr-10.9
110-3731 SCREW, M5 X 0.8mm, 8mm, SEM, PHM, PH, AS, BEC
110-3860 SCREW, M5x0.8, 20mm, HHC, HE, AS, ZC, Grd-12.9
110-3916 SCREW,M6x1.0,25mm,SHC,HK,AS,Grd-12.9,NKL,FT
110-3919 SCREW,M10x1.5,110MM,SHC,HK,AS,GR12.9,NKL,PT
110-3929 NUT, M12x1.75,CS, BEC, NYLOC, Gr 8.8
110-3933 SCREW, M12x1.75, 90mm, HHC, HE, CS, BEC, Gr 8.8
110-3969 SCREW, M8X1.25, 20mm, SHC, HK, AS, ZC, GR12.9
110-3970 SCREW,M6x1.0,35mm,HHC,HE,AS,ZC,GR12.9
110-3973 NUT,M10X1.5,AS,ZC,NYLOC,GRD-12.9,THIN PROFILE
110-4053 SCREW, M5x0.8, 70mm, SHC, HK, CS, GR 10.9, BLK E-COAT
110-4090 SCREW, #8-18, 0.625in, HI-LO, PHT, PH, AS, ZP
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OEM # Description
110-4114 Washer, M6, Ø6.5xØ16x1mm, ECB
110-4120 SCREW, M8x1.25, 16mm, HCS, HE, CS, BEC, Gr-10.9
110-4139 SCREW,M6x1.0,20mm,SHC,HK,AS,GRD-12.9,DAC-ZP
110-4186 SCREW, M5X0.8, 16mm, HHC, HE, AS, NKL, FL, Grd-10.9
110-4187 NUT, DOMED CAP, NYLOC, M8x1.25, CS, BEC, GRD. 8, DIN 986
110-4192 SCREW, M5x0.8, 15mm, PHM, PH, SS, BO
110-4193 SCREW, M5x0.8, 12mm, PHM, PH, SS, BO
110-4194 SCREW, M5x0.8, 20mm, PHM, PH, SS, BO
110-4195 SCREW,M8x1.25,60mm,HHC,HE,AS,12.9,BEC,PT
110-4199 SCREW, SPRING ANCHOR, M8x1.25 STUD
110-4226 SCREW, ST4.8x1.6x13, PHTF, PH, CS, BZ, SF, 8.8
110-4229 SCREW, M5x0.8x30, PHM, PH, CS, BZ, DP
110-4295 SCREW, M10x1.5, 20mm, HHW, HE, AS, BEC, FL, SERRATED
110-4296 SCREW, ST4.8x1.6x22, PHTF, PH, CS, BZ, SF, 8.8
110-4297 SCREW, M4x0.7, 5mm, BHC, HK, CS, BEC, Gr 8.8
110-4377 NUT, 1/2-13, THIN, NYLON LOCK
120-0420 WASHER, 1/4 SPLIT LOCK
120-0425 WASHER, FLAT, 1/4, .252”IDx.1.0”ODx.07
120-3030 WASHER, 1/2IDX1.0625ODX.093THK
120-3246 WASHER, M6x12x1.6MM, ISO 7089
120-3371 WASHER, ID: 4.3mm, OD: 14mm, THK: 1mm, SS
120-3386 WASHER, M5, 5.3x10x1mm, BLK E-COAT
120-3387 WASHER, M8, 8.6x16x1.6mm, BLK E-COAT
120-3401 NUT, M5x0.8, SS, NYLOC
120-3411 WASHER, M12, FLAT, 13x24x2.5mm, CS, BCE
120-3418 WASHER, M10, FLAT, 10.5x20x2, CS, BCE
120-3427 WASHER, FLAT, M8, 8.4x14.0x1mm, CS, BEC
120-3447 SPACER, OUTER, O.D. 16, I.D. 10.5
120-3448 WASHER, FLAT, M10, 10.5mm ID x 20mm OD, 2mm THK
120-3454 SPACER, 10.2MM ID, 36MM OD, MOTOR, 4-TR
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OEM # Description
120-3455 WASHER, RUBBER, 14.1MMX36MMX5MM
120-3465 WASHER,M8,OD 24mm,h 2.0,GRD-C
130-1788 WHEEL, OD: 6&quot;, BORE: 5&quot;, PP, NF
130-1791 ASSY, SPROCKET, ID: 5/8&quot;, 14T, #40
130-1918 CHAIN, DRIVE, #40, 79 LINKS, W/ MSTRLINK, NRG
130-1927 BELT, POLY-V, 430J8
140-3232 CLAMP, WIRE,SADDLE,LWS-SR-3-01

140-3485-KT KIT, ADJUST, FOOT, TC
140-3588 CLAMP, SCREW MOUNT, BCS POWER
140-3718 RETAINING RING, EXT, Ø11.5mm
140-3719 SPRING, EXT, 4
140-3721 KEY, 5mm x 5mm x 21mm
220-0270 ADAPTOR, CORD LINE, NEMA 5-15
220-0271 ADAPTOR, CORD LINE, NEMA 6-15
220-0272 ADAPTER, CORD LINE, CEE 7/7
240-6901 TAB, QUICK DISCONNECT, .250 TIN, PAIR
410-0958 ASSY, RESISTOR, 47OHM, 1000W
560-0069 ASSY, GEAR TOOTH SENSOR, 6PIN
560-0073 SENSOR, M12, TWIDEC LJ12A3-4-Z/AX

701-0021-69-KT ASSY, CUP HOLDER 35 BLACK / 99 RED
711-3494 CABLE, MAIN INTERFACE, EXTENDED, SM
711-3525 ASSEM., AXLE, TOP, 10G
711-3526 ASSEM., AXLE, BOTTOM, 10G
711-3592 ASSEM., CHAIN, 8 SECTIONS + MASTER LINK
711-3594 KIT, STEP AXLE, WHEELS, HARDWARE
711-3596 PLATE, COMPRESSION, P. BLOCK PATTERN
711-3644 ASSY, WHEEL, DISK, RPM, 10G
711-3651 ASSEM., STEPS W/HARDWARE, 10G

711-3652-35 SHROUD, UPPER REAR
711-3656 ASSY, PULLEY, W/ SET SCREW, 230mm, J10, 10G
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OEM # Description
711-3657 ASSY, MOTOR W/BRAKE, 10G
711-3658 ASSY, HUB, DRIVETRAIN, NRG
711-3660 GROMMET, NECK
711-3661 GROMMET, HANDRAIL, LEFT, 10G
711-3662 GROMMET, HANDRAIL, RIGHT, 10G

711-3663-96 COURTESY STEP, LEFT, TOP
711-3664-35 COURTESY STEP, LEFT, BOTTOM
711-3665-96 COURTESY STEP, RIGHT, TOP
711-3666-35 COURTESY STEP, LOWER, RIGHT
711-3670-35 SHROUD, UPPER REAR

711-3671 CABLE, +/-, KEYPAD, 10G
711-3674 CABLE, HEART RATE, TOP RAIL, 10G
711-3677 CABLE, POWER, 10G
711-3701 GUARD, DRIP, 10G
711-3723 ASSY, EXT. HARNESS, STEP SENSOR, 10G

711-3724-31 ASSY, COURTESY STEP, LEFT, 10G
711-3725-31 ASSY, COURTESY STEP, RIGHT, 10G

711-3748 PIN, RETENTION, TRANSPORT, 10G
711-3752-KT KIT, LOAD CONTROL BOARD, W/ CABLE TIE, 10G

711-3754 CABLE, STOP BUTTON, KEYPAD, 10G
711-3756 ASSY, HARNESS, CSAFE, 10G
711-3757 ASSY, ELECT, FRONT, 10G
711-3761 ASSEM., TENSIONER, DRIVE, BELT, 10G
711-3764 ASSEM., CHAIN IDLER, STATIC, 10G
711-3770 PLATE, NUT, JACK SCREW BASE, MOTOR YAW/PITCH
711-3771 ASSEM., BRACKET, ADJUST, PILLOW BLOCK, 10G, LEFT
711-3772 ASSEM., BRACKET, ADJUST, PILLOW BLOCK, 10G, RIGHT
711-3776 ASSEM., PLASTICS, HEART RATE, NO KEYPAD, 10G
711-3786 ASSEM., HANDGRIP, UPPER, L, SM
711-3787 ASSEM., HANDGRIP, UPPER, R, SM
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OEM # Description
711-3790-60 ASSEM., NECK BASE, w/RIVETS & WIRE MNGT, -60 BLACK
711-3808-35 ASSEM., KIT, TOP SHROUD w/HARDWARE, PANTONE BLACK
711-3837-35 ASSEM., LOWER SHROUD, w/LABELS, PANTONE BLACK

711-3843 KIT, HARDWARE PACK, SM, 9-5295-XXXXP0
711-3866-31 ASSEM., HANDRAIL, LOWER, L, SM CARDIO (-35 AND -37)
711-3867-31 ASSEM., HANDRAIL, LOWER, R, SM CARDIO COLOR (-35 AND -37)

711-3902 COVER, PLASTIC, HANDRAIL/GRIP, TRANSITION, SM
711-3986 CABLE, HEART RATE, FRAME TO DISPLAY, SM
711-3987 CABLE, +/- & STOP, FRAME TO DISPLAY, SM
712-4022 POWER SUPPLY, 90-260VAC/12VDC 5A MIN
721-1287 WIRE,COAX,MCT

730-1805-37 STOPPER RING,HANDLE, DARK GREY PMS 425
731-0367 WASHER,PLAIN,M10x20x2mm, ZP
731-0373 WASHER, M6x12x1.6MM, PLAIN,
731-1785 SCREW, SET, M4X7 x 4MM
731-1957 NUT, M5, NYLOCK
731-2346 WASHER, M10, FENDER, BZ
731-2397 SPACER, GUIDE ROD, 30MM, FREEDOM RACK
731-5177 SCREW,M6 X1.0, 20MM, BHS,HK,NP
740-4552 PILLOW BLOCK, Ø25mm ID
740-7186 SCREW, M5X0.8X12, BHC, HE, SS
740-7896 SCREW, M4.2X13, SELF TAPPING, PH, SS
SM13085 SNAP RING,30MM,EXTERNAL
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-

0
+
ADD



OEM # Description
USD 0.86
-

0
+
ADD
USD 0.51
-

0
+
ADD
USD 6.53
-

0
+
ADD
USD 0.63
-

0
+
ADD
USD 0.89
-

0
+
ADD
USD 0.63
-

0
+
ADD



OEM # Description
USD 0.75
-

0
+
ADD
USD 0.75
-

0
+
ADD
USD 99.99
-

0
+
ADD
USD 0.63
-

0
+
ADD
USD 63.90
-

0
+
ADD
USD 40.17
-

0
+
ADD



OEM # Description
USD 99.99
-

0
+
ADD
USD 63.90
-

0
+
ADD
USD 14.34
-

0
+
ADD
USD 0.66
-

0
+
ADD
USD 1.19
-

0
+
ADD
USD 1.37
-

0
+
ADD



OEM # Description
USD 0.75
-

0
+
ADD
USD 1.43
-

0
+
ADD
USD 3.16
-

0
+
ADD
USD 31.58
-

0
+
ADD
USD 0.12
-

0
+
ADD
USD 0.75
-

0
+
ADD



OEM # Description
USD 46.40
-

0
+
ADD
USD 0.51
-

0
+
ADD
USD 0.42
-

0
+
ADD
USD 0.45
-

0
+
ADD
USD 0.03
-

0
+
ADD
USD 0.48
-

0
+
ADD



OEM # Description
USD 0.09
-

0
+
ADD
USD 25.73
-

0
+
ADD
USD 0.27
-

0
+
ADD
USD 0.83
-

0
+
ADD
USD 0.60
-

0
+
ADD
USD 0.03
-

0
+
ADD



OEM # Description
USD 0.63
-

0
+
ADD
USD 0.15
-

0
+
ADD
USD 0.48
-

0
+
ADD
USD 3.31
-

0
+
ADD
USD 0.39
-

0
+
ADD
USD 0.36
-

0
+
ADD



OEM # Description
USD 0.42
-

0
+
ADD
USD 0.18
-

0
+
ADD
USD 1.10
-

0
+
ADD
USD 0.92
-

0
+
ADD
USD 0.39
-

0
+
ADD
USD 0.06
-

0
+
ADD



OEM # Description
USD 0.15
-

0
+
ADD
USD 0.09
-

0
+
ADD
USD 0.48
-

0
+
ADD
USD 0.78
-

0
+
ADD
USD 0.42
-

0
+
ADD
USD 25.62
-

0
+
ADD



OEM # Description
USD 28.99
-

0
+
ADD
USD 0.51
-

0
+
ADD
USD 0.33
-

0
+
ADD
USD 2.06
-

0
+
ADD
USD 0.39
-

0
+
ADD
USD 0.63
-

0
+
ADD



OEM # Description
USD 0.63
-

0
+
ADD
USD 55.64
-

0
+
ADD
USD 0.60
-

0
+
ADD
USD 18.82
SM20036
-

0
+
ADD
USD 0.33
-

0
+
ADD
USD 22.63
-

0
+

https://www.gympart.com/itemdesc.aspx?ic=ST10150&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


OEM # Description
ADD
USD 1.01
-

0
+
ADD
USD 0.48
-

0
+
ADD
USD 0.54
-

0
+
ADD
USD 1.46
-

0
+
ADD
USD 0.54
-

0
+
ADD
USD 1.04
-

0
+



OEM # Description
ADD
USD 1.22
-

0
+
ADD
USD 7.66
-

0
+
ADD
USD 583.49
-

0
+
ADD
USD 185.03
-

0
+
ADD
USD 10.79
-

0
+
ADD
USD 59.43
-

0
+



OEM # Description
ADD
USD 31.94
-

0
+
ADD
USD 225.56
-

0
+
ADD
USD 2.12
-

0
+
ADD
USD 225.56
-

0
+
ADD
USD 156.26
-

0
+
ADD
USD 1.13
-

0
+



OEM # Description
ADD
USD 1.10
-

0
+
ADD
USD 4.06
-

0
+
ADD
USD 155.30
-

0
+
ADD
USD 1.07
-

0
+
ADD
USD 1.25
-

0
+
ADD
USD 869.82
-

0
+



OEM # Description
ADD
USD 1.01
-

0
+
ADD
CAP, OUTSIDE, GRIP, 25MM, AL, Dark Gray
730-0704-37
-

0
+
ADD
BRACKET, PHONE HOLDER, 10G, Dark Gray
020-7980-37
-

0
+
ADD
USD 13.48
-

0
+
ADD
USD 15.80
-

0
+
ADD
10G, RIGHT BRACKET ASSEMBLY
711-4168



OEM # Description
-

0
+
ADD
WASHER, SPRING, SINGLE WAVE, ID 16
120-3537
-

0
+
ADD
KEY, ROUNDED 8x7x40
140-3774
-

0
+
ADD
SPACER, OFFSET, 10G DRIVE
130-1995
-

0
+
ADD
10G, UPPER BRACKET ASSEMBLY
711-4169
-

0
+
ADD
10G, LEFT BRACKET ASSEMBLY
711-4167



OEM # Description
-

0
+
ADD
USD 32.18
-

0
+
ADD
USD 1.49
-

0
+
ADD
USD 124.68
-

0
+
ADD
USD 109.86
-

0
+
ADD
ASSY, WHEEL, TRANSPORT, 10G
711-3728
-

0
+
ADD



OEM # Description
USD 51.44
-

0
+
ADD
USD 67.30
-

0
+
ADD
USD 51.44
-

0
+
ADD
USD 47.00
-

0
+
ADD
USD 302.92
-

0
+
ADD
USD 288.45
-

0
+
ADD



OEM # Description
USD 7.43
-

0
+
ADD
USD 70.14
-

0
+
ADD
USD 35.10
-

0
+
ADD
USD 4.23
-

0
+
ADD
USD 4.23
-

0
+
ADD
USD 70.14
-

0
+
ADD



OEM # Description
USD 5.99
-

0
+
ADD
USD 5.99
-

0
+
ADD
USD 21.56
-

0
+
ADD
USD 71.72
-

0
+
ADD
USD 35.49
-

0
+
ADD
USD 25.97
-

0
+
ADD



OEM # Description
USD 70.14
-

0
+
ADD
USD 70.14
-

0
+
ADD
USD 0.09
-

0
+
ADD
USD 1.35
-

0
+
ADD
USD 6.95
-

0
+
ADD
USD 0.69
-

0
+
ADD



OEM # Description
USD 79.00
-

0
+
ADD
USD 6.29
-

0
+
ADD
USD 0.03
-

0
+
ADD
USD 3.22
-

0
+
ADD
USD 0.42
-

0
+
ADD
10G BACKWARDS COMPATIBILITY HARDWARE KIT
711-4177
-

0
+



OEM # Description
ADD
10G BACKWARD COMPATIBILITY SHROUD KIT
711-4176-35
-

0
+
ADD
USD 0.54
-

0
+
ADD
USD 0.45
-

0
+
ADD
SHOW LESS

Live chat:CONNECT WITH CORE


